


   

PRELIMINARY ENGINEERING REPORT 
 
 

HIGHWAY V EAST WASTEWATER REGIONALIZATION 
 
 
 
 

Prepared For: 
 
 

 

The City of Rolla 
Owner & Continuing Authority 
901 N. Elm St., Fourth Floor 
Rolla, MO  65401 
dpryor@rollacity.gov 
573-364-8659 

 
 

Prepared By: 
 

 C.M. Archer Group, P.C. 
dba Archer-Elgin Engineering & Surveying 
Engineer 
310 East 6th Street 
Rolla, MO 65401 
MO Cert. of Authority: 2003023612-D 
kcampbell@cmarcher.com 
573-364-6362 

 
 
 
 
 

November 2025 
 

mailto:dpryor@rollacity.gov
mailto:kcampbell@cmarcher.com


TABLE OF CONTENTS 

HIGHWAY V EAST ENGINEERING REPORT 

 EXECUTIVE SUMMARY ........................................................................................................................... ES-1 
[...]
The purpose of this engineering evaluation is multifaceted.  First, the City of Rolla owns and 

operates the Rolla Southeast Wastewater Treatment Plan (MO-0050652) which has a permitted capacity 

of 4.765 MGD.  Presently, the facility receives an average daily flow of 3.060 MGD, leaving a residual 

capacity of 1.705 MGD.  Several existing wastewater treatment facilities service small residential 

subdivisions at the eastern extent of the City’s limits.  These facilities are generally recirculating sand filters 

which are owned and operated by the Phelps County Public Water Supply District (PWSD) No. 2.  Many of 

these existing facilities have met or exceeded their permitted capacity.  The Phelps County PWSD No. 2 

has approached the City to explore the possibility of regionalization of wastewater collection and treatment 

with the City’s existing system. 

Secondly, numerous potential commercial and industrial development areas have been identified 

south and east of the intersection of Phelps County Road 3060 and Highway V / Hy Point Industrial Drive.  

These development areas currently lack wastewater collection and treatment infrastructure necessary to 

promote development. 

This report shall strive to address the feasibility of the regionalization of PWSD No. 2 facilities with 

the Rolla Southeast WWTP.  Furthermore, this report shall assess future improvements associated with 

the extension of the City’s wastewater collection system to serve the identified commercial/industrial 

development areas. 

This report shall include: 

− A review of existing facility service area, site and infrastructure; 

− A review of existing influent wastewater flow; 

− A review of existing process capacity; 

− Projections of future flow; 

− Descriptions of proposed improvements; 

− Estimation of improvement costs; 

− Consideration of project financing. 

 



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-1 
       

2. EXISTING FACILITIES 

This section shall review pertinent infrastructure associated with the City of Rolla collection and 

treatment system.  Information regarding the treatment and collection system was largely drawn from the 

Final Preliminary Engineering Report:  Southeast, Vichy Road and Southwest Wastewater Treatment 

Plants and Collection System, February 2018, by HDR Engineering, Inc.   Information regarding the Phelps 

County PWSD No. 2 treatment facilities was acquired via the various National Pollutant Discharge 

Elimination System (NPDES) site specific permits issued by the State of Missouri for the facilities. The 

collection system configuration, to include sewer main diameter and slope, was provided by the City based 

on available geographical information system (GIS) mapping.  

 

2.1 EXISTING FACILITIES AND SERVICE AREA 

 This section shall review the existing facilities associated critical infrastructure impacted by potential 

improvements.  This section shall also assess existing conditions for future development of the Mule 

Holding Development and Woessner/Brink properties as well as the Phase I, Phase II and Phase III areas.  

Geological and hydrologic conditions for each area shall be reviewed and assessed.  Considerations shall 

be given toward capacities of the facility to meet the current operational conditions.  Finally existing 

wastewater flow characteristics shall be reviewed. 

2.1.1 EXISTING SITE GEOLOGIC AND HYDROLOGIC CHARACTERIZATION 

 The existing soil and hydrologic characteristics for the Rolla Southeast WWTP were discussed in 

detail within the Final Preliminary Engineering Report:  Southeast, Vichy Road and Southwest Wastewater 

Treatment Plants and Collection System, February 2018, by HDR Engineering, Inc., document.  No 

development at the Rolla Southeast WWTP is anticipated within the scope of this project.  No further 

consideration shall be given to onsite conditions.     

 Existing site soil conditions for the Area I-PWSD No. 2, Area II, Area III and Area IV development 

sites were elucidated utilizing the custom soil resource service available from the United States Department 

of Agriculture (USDA) National Resource Conservation Service Web Soil Survey.  The development sites 

were selected as the area of interest for the site soil survey.  A soils report was generated utilizing the 

USDA database which detailed the likely soil makeup for the area.  Soil information is summarized in the 

design memoranda contained within Appendix C – Supporting Documents. 



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-2 
       

 The Area I-PWSD No. 2, Area II, Area III and Area IV development sites consist of ridges dissected 

by watercourses such as the Daily Branch, Franz Branch, Little Dry Fork, unnamed tributary to the Burbuese 

River, etc.  Based on current Federal Emergency Management Agency (FEMA) Flood Insurance Rate 

Mapping (FIRM), the Daily Branch, Franz Branch and Little Dry Fork watercourses have established 

approximate Zone A flood plain determinations where they cross the Area I-PWSD No. 2 region.  The 

unnamed tributary to the Burbuese River similarly impacts the Area III development area.  For all 

development adjacent to the watercourses in the aforementioned areas, site specific determinations of the 

base flood elevations should be made.  Construction in flood prone areas must conform the National 

Floodplain Insurance Program (NFIP) and Missouri Department of Natural Resources (MDNR) 

requirements.  Key infrastructure must be designed to: 

− Withstand hydrostatic or buoyancy forces 

− limit damage to integral materials of construction 

− limit damage to utilities 

− limit inflow and infiltration into sewer conveyance systems 

− remain accessible during flooding events 

 

2.1.2 EXISTING ROLLA SOUTHEAST WWTP 

 The Rolla Southeast WWTP is located in the southeastern extent of the City, approximately 0.67 

miles east of Highway 72.  The permitted capacity of the WWTP is 4.765 MGD.  The facility straddles the 

Burgher Branch, close to its confluence with Dutro Carter Creek.  Historically the facility consisted of two 

discrete treatment trains:  the “east” plant and the “west” plant.  The facility recently completed an upgrade 

in 2024 which resulted in the consolidation of the main liquid treatment train at the east plant.   

 The city’s wastewater collection system is divided into three discrete sewersheds which each drain 

to their own respective WWTP.  The Southeast WWTP sewershed has an area of 7,267 acres and covers 

the majority of the area currently developed within the city limits.  This area includes the downtown 

commercial district, industrial areas located in the norther extent of the City and the Missouri University of 

Science and Technology.  Gravity pipe within the collection system ranges from 6 IN to 42 IN and the 

collection system materials include vitrified clay pipe (VCP), lined VCP, polyvinyl chloride (PVC) pipe, 

reinforced concrete pipe and others (ductile iron pipe, truss pipe, etc.).  The collection system consists of 

approximately 20,780 FT of force main and 624,872 FT of gravity sewer. 



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-3 
       

 
Figure 2.1.2-1 – Rolla Southeast WWTP “East” Plant, November 2023 

  

 Flow from the wastewater collection system enters the facility at two locations.  One trunk main 

parallels the Dutro Carter Creek and enters the western extent of the “west” plant.  The second trunk main 

parallels the Burgher Branch and enters the “east” plant at its northern extent.  Each trunk main consists of 

36 IN reinforced concrete pipe.  Flow from the “west” plant is transferred to the headworks at the east plant 

via gravity.  The facility discharges to the Burgher Branch at Outfall No. 001.  A flow diagram for the facility 

is shown in Figure 2.1.2-1 

The 2024 facility upgrade to the liquid treatment train afforded the construction of a new headworks 

process, new oxidation ditch, new secondary clarifier, new intermediate pump station, modifications to the 

existing UV disinfection process to expand capacity, new post aeration process.  Improvements to the wet 

weather treatment train provided for coarse screening, primary sedimentation and chlorine disinfection.  

The solids treatment train was enhanced via aerobic digester and sludge storage improvements.   

 



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-4 
       

 

Figure 2.1.2-2 – Rolla Southeast WWTP Flow Diagram



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-5 
       

2.1.3 AREA I-PHELPS COUNTY PWSD NO. 2 

A number of unincorporated areas have been developed at the eastern extent of the Rolla city 

limits.  As these predominantly residential developments have been constructed, centralized collection 

systems have been installed to convey wastewater to individual treatment facilities.  The centralized 

collection systems generally consist of septic tank effluent pump (STEP) pressure systems.  Wastewater 

generated by each residential dwelling is directed to a baffled septic tank.  An effluent screen is placed in 

the downstream tank, within which an effluent pump is installed.  Each effluent pump conveys the liquid 

contents of the tank to a centralized force main and on to the treatment facility.  The treatment facilities 

consist of recirculating sand filters with chlorine or UV disinfection.  Recirculating sand filters are generally 

designed to accommodate for biochemical oxygen demand (BOD) and total suspended solids (TSS) 

removal from the wastewater.  However recirculating sand filters do not provide reliable nitrification 

capacity, especially during prolonged cold weather periods.  With the Missouri Department of Natural 

Resources recent efforts to implement new, stringent ammonia-nitrogen criteria for point source discharges 

to receiving streams, it is likely that these facilities will be unable to adequately treat influent wastewater to 

the appropriate extent without significant improvements to the facilities.  Each facility in the described 

unincorporated area is presently owned and operated by the Phelps County PWSD No. 2.  Recently the 

PWSD No. 2 has approach the City regarding regionalization of the wastewater collection and treatment 

system with the City of Rolla.  Table 2.1.3-1 provides a summary of of the wastewater treatment facilities 

located in the described developed unincorporated areas. 

 

Table 2.1.3-1 – Summary of Wastewater Treatment Facilities in Unincorporated Areas 

Facility Name NPDES 
Permit No. 

Design 
Flow, GPD 

Collection 
System 

Configuration 

Treatment Facility 
Configuration 

PWSD#2-Forrest Lakes Subd. 
WWTP MO-0125032 17,760 

STEP 
Recirculating Sand Filter 

Chlorine Disinfection 
Contract Sludge Hauling 

PWSD#2-College Hills East WWTP MO-0126730 24,975 

PWSD#2-Country Club Terrace 
WWTF MO-0125059 14,708 

PWSD#2-Summerfield Subd WWTF MO-0125482 11,100 

PWSD#2-College Hills North WWTF MO-0126748 17,760 

PWSD#2-Greenlefe Subd. WWTP MO-0125211 24,975 

STEP 
Recirculating Sand Filter 

UV Disinfection 
Contract Sludge Hauling 

PWSD#2-The Pines WWTF MO-0119121 34,400 

PWSD#2-Tuscan Hills Subd WWTF MO-0135011 4,680 

STEP = Septic Tank Effluent Pump system 



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-6 
       

 
Figure 2.1.3-1 – Location map showing residential subdivisions and associated Area I-Phelps County PWSD No. 2 WWTPs 

Phelps County 
PWSD No. 2 
Boundary Rolla City 

Limits 

Forrest Lakes 
WWTF 

Country Club 
Terrace WWTF 

College Hills 
East WWTF 

College Hills 
North WWTF 

 

Greenlefe 
WWTF 

The Pines 
WWTF 

Summerfield 
WWTF 

Tuscan Hills 
WWTF 

Future 
Development 

Areas 

Future 
Development 

Areas 



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-7 
       

2.2 EXISTING WASTEWATER CHARACTERISTICS 

The volumetric flows and mass loadings generated for each facility were assessed to aid in the 

design of potential improvements.  Flow and loading data for the Rolla Southeast WWTP was based on the 

aforementioned preliminary engineering report, supplemented with more recent data collected during 

construction of the associated improvements.  Flow and loading data for the PWSD No. 2 facilities is largely 

derived based on National Pollutant Discharge Elimination System (NDPES) permitting for the facilities, 

with supplemental data gathered from the USEPA Permit Compliance System-Integrated Compliance 

Information System (PCS-ICIS) platform. 

 

2.2.1 ROLLA SOUTHEAST WWTP 

Based on flow and loading data collected for the Rolla Southeast WWTP, it is observed that the 

average daily flow received at the facility is 3.06 MGD.  This influent flow results in a residual capacity of 

1.705 MGD.  Table 2.2.1-1 summarizes existing flow and loading data for the facility. 

 

Table 2.2.1-1 – Summary of Flow and Loading Data for the Rolla Southeast WWTP 

Parameter Ave Day Max Month, 
Ave Day Max Day Peak Hour 

Flow, MGD 3.06 7.58 21 41.8 

BOD Conc, mg L-1 : 118.7 196.3 198.5 -- 

TSS Conc, mg L-1 : 117.3 173.1 199.4 -- 

NH3-N Conc, mg L-1 : 16.4 -- 28.9 -- 

TKN Conc, mg L-1 : 32.7 -- 57.9 -- 

TP Conc, mg L-1 : 3.69 -- 6.41 -- 

 

 

 



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-8 
       

2.2.2 AREA I-PHELPS COUNTY PWSD NO. 2 

Wastewater production for unincorporated areas located east of Rolla were assessed.  There are 

a number of subdivisions within the aforementioned unincorporated area which have wastewater treatment 

facilities operated by the Area I-Phelps County PWSD No. 2.  A summary of these wastewater treatment 

facilities is provided below in Table No. 2.2.2-1.  The currently available treatment capacity in the 

unincorporated region is 150,358 GPD.  It should be noted that the facilities shown in Table 2.2.2-1 do not 

treat all wastewater produced within the unincorporated region.  Onsite treatment is the typical method for 

wastewater treatment for those properties not connected to the facilities listed. 

 

Table 2.2.2-1 – Summary of Wastewater Treatment Facilities in Area I 

Facility Name NPDES 
Permit No. 

Design Flow, 
GPD 

Actual Flow, 
GPD 

Area Served, 
Acres 

Areal 
Production, 
GPD/Acre 

PWSD#2-Forrest Lakes Subd. 
WWTP MO0125032 17,760 16,100 159.0 101.3 

PWSD#2-College Hills East 
WWTP MO-0126730 24,975 20,200 89.0 227.0 

PWSD#2-Greenlefe Subd. 
WWTP MO-0125211 24,975 23,600 151.0 156.3 

PWSD#2-The Pines WWTF MO-0119121 34,400 25,900 80.0 323.8 

PWSD#2-College Hills North 
WWTF MO-0126748 17,760 18,000 80.4 223.9 

PWSD#2-Country Club 
Terrace WWTF MO-0125059 14,708 13,800 53.7 257.0 

PWSD#2-Tuscan Hills Subd 
WWTF MO-0135011 4,680 -- 11.6 403.4 

PWSD#2-Summerfield Subd 
WWTF MO-0125482 11,100 15,800 31.2 506.4 

 Total 150,358 133,400   

 

2.2.3 AREA II, AREA III AND AREA IV 

Area II, Area III and Area IV  are presently undeveloped, being predominantly utilized for agricultural 

pursuits.  A number of single family dwellings have been constructed in the areas, which are presently 

served via subsurface, onsite treatment systems.  The current wastewater production associated with these 

areas is negligible. 

 
 



EXISTING FACILITIES  2 

 HIGHWAY V EAST ENGINEERING REPORT  2-9 
       

The Mule Holdings and Brink properties presently have light commercial development.  Each 

structure is served by its own onsite treatment system.  It is fully expected that as these properties are 

redeveloped in the future, that the existing structures shall be demolished, affording the installation of new, 

more dense, commercial development. 

The Woessner property is presently undeveloped and no wastewater is  generated on the property. 

 
  

 
 
 



BASIC PROJECT DEVELOPMENT  3 

 HIGHWAY V EAST ENGINEERING REPORT  3-1
  
     

3. BASIC PROJECT DEVELOPMENT 

This section shall address the basic criteria utilized in the analysis of the existing system and the 